File:

/
| /]

Strand Associates, Inc.
1906 NIEBUHR ST.
BRENHAM, TX 77833
979-836-7937
www.strand.com

TBPE NO. F-8405
TBPLS NO. 10030000

CONTRACT 1-2025

S:\BRE\1100—-1199\1157\001\Drawings\CAD\AutoCAD\00—G0.01.dwg  Time:

FOR THE

CITY OF COPPERAS COVE, TEXAS

COPPERAS COVE, TX

Sep 04, 2025 — 2:54pm

MAYOR: DAN D. YANCEY
CITY MANAGER: RYAN D. HAVERLAH

o X
ity of Copperas Cove

BID NO. PW 2025-03-84

[2005] é;wﬁe' 221 E 16 \Joneshora\.* 1° ““'”E'“!F“’ ) NEZ
(f,-f- ll'\B IrEIﬂ"d;j -"', r?;-l‘fll | |2 ] 5 |T/U) Cﬂryell th (‘ 99 185| Y 6
) . J Po. '-..v\
1047] 3 "\ 107 Cruwford
| \ \\ Evant 9"’2 | lg?gl itaa' \ - W2
Star| N AT &—  [2837)2%4 434]
far} 183 183 = s PR
bl e r |P30r| “Lorena f 77 ‘/‘ff’
1690 ;
1.;,4;,-|0me 'H i 16} ddy, Mnnrewlle& \Chilto
o ) Adamsville LA
V581 N3, i~ "-"'*-;-7-
/ f\f /s ; - \
A 5 = g ” - Ve a ¥
N "9 30 H1690], % TOPSEV = 0:\ " Troy  [935] Lott
~ Lometa %_ 2,12 ~ 4o 6] 71935]. /'/ 325“’ﬁ
N\ B 252702 g ( . 43;E_|I':’.eliﬂlls AS
g W, ’ &, :
1183 ? } | Copperas- . ’ X363 Travis'y
Qs 4 580 2~T4573]Cov 5158« Westphaliogf®
L e ““1‘?;\‘,_}'// Kempngth -~ mp&_% _ B’-'-T-',-gj‘
~ K J \ 7 z/ Barday >
Lampasasf™>s 2657] ,?Behon_-‘ \\ i-Imdenheuﬁer “\e
5 A~S | 24 \ .u? | 485] Ben |
]33* 123 Litfle; ] ) Arnold
/Rwer Acudem ‘] 0 / - H-E-HD
do V‘*"r { Rogers [V Tass)
0123 (95 (95) - . 'uav_ 1915 -—'f\
{( N |_36.- /& 12269,
. 9
» O P ~F lo dhce Frg"l'le d f Buckhohsxf s
\buchana i 138N ¢ ;SEhwerlner 13/ 3 Cumer
L 234]| -,E'H 1172 ;;n14 487 N f-a.-|fc"l:,|| f L
690 = \W 1174 - Jﬂr;j" Burﬂeﬂ Dol 10
A " 191 = 1 I S ——
ﬁ%ﬂﬁm [g\_:"""q | 2 LaleA971| San /1 N
m/4 urne . . Gabriel 19
il 43| ¢ —J,r i’amleaoaﬁ
Ja F’4 {19 Outmeul : 133102,
polys ) \/Lh rty Hill” (/50 o) Hare(iss) 26—
1431 () Lake ery. ¢ (083 __L—""d\ 2114}
| ‘}anh AT 8 RALCOMES (ga) \ ) |

PROJECT LOCATION MAP

NO SCALE

T~ —

NORTHWEST WWTP
1601 NORTH 1ST ST.
COPPERAS COVE, TX 76522 ~\

NORTHWEST WWTP CLARIFIER REHABILITATION PROJECT

£ <
= Q 4
L. bl
0] S Q
(/_()J ? 5 OnCord Dy
N &
(@)
o Q
o / S
X Q > ke
7 4 e
7 L\
i) O
L
mdSey L
Armor Of God
Ovg Catholic Radio
r(; Apostolate
S
s
.G\@d Y
w o o -8
> N\Od % y
W 3 S
- o )
5 O @
S 2 @
5 o
(]
B
up
\ ] bock 4,
?'\“6?
Neffo Lubeck Dr
_}‘QJ
&
o
:)Q Nef
2 fDr
“\\\\\\
- OF \\ "' '\‘_ """"""""" ‘
,4;&7-?7 ------- TN, 72 o'
z e 0. ;** * ‘;
; * - .' ; ....................... . ¥ ,
A T it O Aol
' L 4 MARY ELIZABETH
7 7 VA SEEHAFER ;
e aanes g M ELIZABETH SEEHAFER
§-eon. 0.0 9 '-‘-'NS J ’/,«; 138988 7
"“%. (155800° .'é—” .. NS </CEN5€0 QQ/’
0Cu. Clopnse® &L R et N
'q‘é‘@'--..EN R\ 4 \\\S/ON
Wo/oNAL BN C m on«ﬁ ﬁ%)l 9/\/‘
XX s
(ot 2|z
9 /3/30515"

ISSUED FOR BID - 09/05/2025

~J,

STRAND

ASSOCIATES®

SHEET

1
00-G0.01



File:

DRAWING LIST

50-FINAL CLARIFIERS

11 40-D1.01
12 40-D3.01
13 40-ASM1.01
14 40-ASM1.02
15 40-ASM1.03
16 40-ASM3.01
17 40-ASM3.02
18 40-E1.01

43-RAS\WAS PUMPING STATION

19 43-ASM1.01
20 43-ASM3.01
21 43-E1.01
99-DETAILS
22 99-ASM5.01
23 99-ASM5.02
24 99-E5.01
25 99-E6.01
26 99-E7.01

DISCIPLINE DESIGNATIONS

G - GENERAL

N - P&ID

C-CIVIL

S - STRUCTURAL

A- ARCHITECTURAL
M - PROCESS/MECHANICAL
H - HVAC

E - ELECTRICAL

D - DEMOLITION

P - PLUMBING

F - FIRE PROTECTION

TITLE SHEET AND PROJECT LOCATION MAPS
LIST OF DRAWINGS AND DESIGN CRITERIA

STANDARD SYMBOLS -1
STANDARD SYMBOLS -2
ABBREVIATIONS
PROCESS FLOW DIAGRAM
HYDRAULIC PROFILE

LOCATION PLAN
YARD PIPING PLAN
ELECTRICAL PLAN

SHEET NO. DRAWING NO. TITLE
00-GENERAL
1 00-G0.01
2 00-G0.02
3 00-G0.03
4 00-G0.04
5 00-G0.05
6 00-G6.01
7 00-G6.02
05-SITE
8 05-C1.01
9 05-M1.01
10 05-E1.01

CLARIFIERS NO.1 AND NO. 2 - DEMOLITION PLAN
CLARIFIERS NO.1 AND NO. 2 - DEMOLITION SECTION
CLARIFIERS NO.1 AND NO. 2 - PLAN

CLARIFIER NO. 1 - ENLARGED PLAN

CLARIFIER NO. 2 - ENLARGED PLAN

CLARIFIER NO. 1 -SECTIONS
CLARIFIER NO. 2 - SECTIONS
CLARIFIERS NO.1 AND NO. 2 - ELECTRICAL PLAN

PLAN
SECTIONS
ELECTRICAL PLAN

ARCHITECTURAL/STRUCTURAL/MECHANICAL DETAILS -1
ARCHITECTURAL/STRUCTURAL/MECHANICAL DETAILS -2

ELECTRICAL DETAILS

ELECTRICAL SCHEDULES AND MCC-A ELEVATION
ELECTRICAL ONE-LINE DIAGRAM

DRAWING NUMBER DESIGNATION

30-E1.01
AANA

S:\BRE\1100—-1199\1157\001\Drawings\CAD\AutoCAD\00—-G0.02.dwg

Time:

SHEET SEQUENCE NUMBER
DISCIPLINE DESIGNATION
STRUCTURE IDENTIFICATION

Sep 04, 2025 — 2:54pm

Design Criteria

l. Design Flows and Loadings-2045

Design Flows (mgd):
Average Flow (DAF)
2-Hour Peak Flow

Design Average Influent Loadings (lb/day):

BODs
TSS

II. Current TPDES Effluent Requirements

Receiving Waters:
Qutfall 001:

CBODs (mg/L)
Daily Average
7-day Average
Daily Max
Single Grab

Suspended Solids (mg/L)
Daily Average
7-day Average
Daily Max
Single Grab

NH3-N (mg/L)
Daily Average
7-day Average
Daily Max
Single Grab

Aluminum (mg/L)
Daily Average
Daily Max
Single Grab

E. coli (MPN/100 mL)
Daily Average
Daily Max

pH (standard units)

Single Grab (minimum)
Single Grab (maximum)

lll. Unit Design Criteria

A. Preliminary Treatment and Influent Pumping

Mechanical Screening
Type
Number
Capacity, (mgd)

Influent Pumping Station
Type
Number
Firm Capacity (mgd)

4.00
13.20

8,300
8,300

House Creek of the Brazos River Basin

10
15
25
35

15
25
40
60

10
15

0.835
1.766
2.5

126
399

6.0
9.0

Mechanical Step Screen
1 +1 Manual Bar Rack
13.20

Centifugal
5
13.20

B. Secondary Treatment

Conventional Activated Sludge
Aeration Tanks

Number

Dimensions, each (feet)

Volume, total (gallons)

Detention Time @ 4.00 mgd (hrs)
Detention Time @ 13.20 mgd (hrs)

Aeration Blowers
Type
Number
Size, each (hp)

Final Clarification (NEW)
Type
Number
Diameter (ft)
Sidewater depth (ft)
Surface Area-Total (ftz)
Surface Overflow Rate @ 4.00 mgd (gpdlftz)
Surface Overflow Rate @ 13.20 mgd (gpdlftz)
Weir Loading Rate @ 4.00 mgd (gpd/LF)
Weir Loading Rate @ 13.20 mgd (gpd/LF)

RASMWAS Pumping (NEW)
Type
Number
Capacity-Each (gpm)

Scum Pumping (NEW)
Type
Number
Capacity-Each (gpm)

C. Disinfection

Ultraviolet (UV) Disinfection
Type
System capacity (mgd)
No. of channels
No. of banks per channel
Average UV Transmittance @ 253.7 nm

F. Biosolids Management

Sludge Pre-Thickening
Number
Dimensions (feet)
Volume (gallons)

Sludge Thickening
Type
Number
Dimensions (feet)
Volume (gallons)

Aerobic Digestion
Number
Dimensions (feet)
Volume (gallons)

Biosolids Dewatering

Type
Number

2
85 x 44 x 15 SWD
839,250

5.04

1.53

High Speed Centrifugal
4
100

Octagonal, Suction Header
2

85

14

11,350

352

1,163

7,676

25,000

Screw Centrifugal
3
1,600

Submersible
2
50

Low pressure, high output
13.20

2

4

65%

1
30 x 10 x 13.26 SWD
29,750

Gravity Thickener
1

30 x30x13 SWD
87,500

1
50.33 x 73.33 x 15 SWD
414,100

Belt Filter Press
1

‘0:
\‘;._‘,

09/05/2025

REVISIONS

ISSUED FOR BID

GENERAL
CITY OF COPPERAS COVE
NORTHWEST WWTP CLARIFIER REHABILITATION PROJECT
CORYELL COUNTY, TEXAS

<
+4
W
E
+4
O
Z
O
n
W
=)
=]
Z
g
"
O
Z
E
=)
.
o
=
n
-

JOB NO.
1157.001

PROJECT MGR.
KMH

CA
STRAND

ASSOCIATES®

SHEET

2
00-G0.02




DRAFTING SYMBOLS

DETAIL NOTATION

A \ DETAIL LETTER
\99-ASM5.01 / DRAWING THAT DETAIL IS
SHOWN ON

SECTION NOTATION

1 SECTION NUMBER 4
99-ASM3.01 -@

DRAWING THAT SECTION 2
IS SHOWN ON 4]

SECTION NUMBER
SECTION/— =
\99-ASM3.01.{

SCALE DRAWING THAT SECTION

IS SHOWN ON

ELEVATION NOTATION

A \
99—-ASM2.01 /

EQUIPMENT IDENTIFICATION

ELEVATION LETTER

DRAWING THAT ELEVATION
IS SHOWN ON

Type TYPE OF EQUIPMENT
Group EQUIPMENT GROUP
AM
[9999 ] ROOM IDENTIFICATION

DOOR IDENTIFICATION
101A

Z
m

OO
WINDOW IDENTIFICATION
— 7N
@ KEY/SPECIFIC NOTE CALL-OUT ~.
XS ==
[X] PARTITION TYPE REFERENCE ==
w & P
A CENTER LINE OF BEAM-COLUMN w k)
FRAME SYSTEM .
POINTS OF VIEW BEING CONSIDERED
@/ MATCH LINE
/\ yd
{ REVISION
3 L
|
+EL 100000  FINISH ELEVATION J
— 00—
_——EL100000  SPOTELEVATION
X
g I L EXISTING OBJECTS ARE SCREENED
Toooooooo
mﬁj& EXISTING OBJECTS TO BE ABANDONED
[[[T]
mzzczﬁﬁx& EXISTING OBJECTS TO BE DEMOLISHED

&= ==—====s HIDDEN OBJECT

&= : —= : == FUTURE OBJECT

&—-zC — = —= OBJECT SUPPLIED BY OWNER
ARCHITECTURAL SYMBOLS

e oy  EARTH

[ SAND, PLASTER, STUCCO

RN CONCRETE

Y 7]  BRICK

[ ‘A CONCRETE BLOCK

W X X X] STRUCTURAL GLAZED FACING TILE

[ >~ ASHLAR STONE VENEER

WL0/78  METAL

METAL LATH "
N WOOD-FINISH <= "Oﬁ
] WOOD-FRAMING iST—@li

b 7 PLYWOOD

& st —
I ACOUSTICAL TILE |
[——=———3  GYPSUM BOARD " e
MSASASAARALAN BATT INSULATION _ F'V'—C ) _
RXIXXXIXXXXE  RIGID INSULATION
GG Ga5SY  CHECKERED PLATE >
_ HANDRAIL > R

TOPOGRAPHICAL SYMBOLS s —

- AREA OF THE SITE T [
TONSSSSSSK\  CORPORATE LIMITS ] )

PROPERTY LINE AND/OR RIGHT OF WAY

S:\BRE\1100—-1199\1157\001\Drawings\CAD\AutoCAD\00—-G0.03.dwg

Time:

RIGHT OF WAY MARKER

CONSTRUCTION EASEMENT
ON SEWER AND WATER PLANS

PERMANENT EASEMENT ON

SEWER AND WATER PLANS

SECTION LINE
CENTER LINE

BENCH MARK

SOIL BORING

PROPERTY STAKE

PRIVATE WELL

EXISTING UTILITY POLE

NEW UTILITY POLE

BURIED TELEPHONE
CABLE PEDESTAL

SIGN
LIGHT POLE

DECIDUOUS TREE

CONIFEROUS TREE

DECIDUOUS SHRUBS

CONIFEROUS SHRUBS

INTERMITTENT STREAM

STREAM OR RIVER

WETLAND AREA

RAILROAD
- LARGE SCALE

BRIDGE

EXISTING CULVERT
SILT FENCE

FENCE

GUARD RAIL

CURB, GUTTER AND INLET

REJECT CURB

CONTOUR LINES

EXISTING DEPRESSION

TOP OF CUT OR BERM

UNDERGROUND UTILITY SYMBOLS

FlLw—D—

m

wW—rt

5,0

W

Sep 04, 2025 — 2:54pm

NEW WATER MAIN
AND VALVE MANHOLE

WATER MAIN AND
VALVE IN ROAD BOX

EXISTING WATER MAIN
AND FIRE HYDRANT

NEW WATER MAIN AND
FIRE HYDRANT WITH
AUXILIARY VALVE

EXISTING SANITARY SEWER

AND MANHOLE

NEW SANITARY SEWER
AND MANHOLE

EXISTING STORM SEWER
AND MANHOLE (I-INLET)

NEW STORM SEWER
AND MANHOLE (I-INLET)

FORCE MAIN

VALVE MANHOLE ON FORCE MAIN

WYE BRANCH

RISER

MODIFIED RISER

TELEPHONE OR TV CABLE
AND MANHOLE

GAS MAIN

UNDERGROUND ELECTRIC CABLE

—s—o)| —F

PIPING SYMBOLS

nl Lyl
M

ﬂ

m
0]
t

EXISTING WATER MAIN,
SEWER MANHOLE, AND
FORCE MAIN IN PROFILE

NEW WATER MAIN, SEWER,
MANHOLE AND FORCE MAIN
IN PROFILE

CULVERT IN PROFILE

NEW GRADE LINE

SLOPE INTERCEPT

ORIGINAL GROUND IN PROFILE

ROCK IN PROFILE

SURVEY OR REFERENCE LINE

POINT OF INTERSECTION

POINT ON REFERENCE LINE

BUILDING IN PROFILE

DIRECTION OF TRAFFIC

NOTATION FOR COMBUSTIBLE FLUIDS

FLANGE JOINT

GROOVED JOINT

MECHANICAL JOINT

PUSH — ON JOINT

RUBBER EXPANSION JOINT

SOLVENT WELD OR THREADED JOINT

PIPE COUPLING WITH TENSION TIES

SMALL DIAMETER PIPE

WALL PIPE

WALL SLEEVE

FABRICATED WALL SLEEVE

SHUT OFF VALVE

FLOOR STAND IN PLAN
STOP PLATE — EMBEDDED
SLIDE GATE — EMBEDDED

SLIDE GATE — SURFACE MOUNTED
SLUICE GATE

PRESSURE/VACUUM RELIEF

LIQUID RING COMPRESSOR
ORIFICE PLATE

MANOMETER
FLOOR DRAIN
ROOF DRAIN
HUB DRAIN
HOSE BIBB

WATER HAMMER ARRESTER

WATER SUPPLY/DRAINAGE
FIXTURE UNITS

THERMOMETER
TRAP PRIMER
YARD HYDRANT
ELBOW DOWN
ELBOW UP
METER

vl

@)

@HHVQQUJB]%U v I @@ @@ @or

RANANAAN
RANANAAN
RANANAAN

VALVE SYMBOLS

El%ejgmr

</

D X B 5K X

=
<
ZY)

%% I%D:—;uc

STRAINER

TEE DOWN

TEE UP

UNION

GAS PRESSURE REGULATOR
PRESSURE INDICATOR
PRESSURE TRANSMITTER
TEMPERATURE ELEMENT
TEMPERATURE INDICATOR

TEMPERATURE TRANSMITTER

MANUAL AIR VENT
CONCENTRIC REDUCER

ECCENTRIC REDUCER
FLEXIBLE CONNECTOR
GAUGE DIAPHRAM SEAL
SUCTION DIFFUSER
SIGHT FLOW INDICATOR
MOISTURE SEPARATOR
FLAME CHECK

TUBE IN TUBE HEAT EXCHANGER

SPIRAL HEAT EXCHANGER

AIR FILTER

AIR PRESSURE RELIEF VALVE
BALANCING VALVE

BALL VALVE

BALL CHECK VALVE
BUTTERFLY VALVE

CHECK VALVE

GAS SHUTOFF PLUG VALVE
GATE VALVE

GLOBE VALVE

LOW PRESSURE CHECK VALVE

PLUG VALVE
PRESSURE REDUCING VALVE

PRESSURE RELIEF VALVE
TELESCOPIC VALVE
3—WAY VALVE

TRIPLE DUTY VALVE

PRESSURE/VACUUM RELIEF VALVE

PIPING DESIGNATIONS

A

CA

Cw

CWR

CwWS

DEW

HHWR

HHWS

LPC

LPS

NPW

RL

RS

SPD

SwW

PLW

™

AR

COMPRESSED AIR

COLD WATER

COLD WATER RETURN

COLD WATER SUPPLY

DISINFECTED EFFLUENT WATER

NATURAL GAS PIPING

HOT WATER

HEATING HOT WATER RETURN

HEATING HOT WATER SUPPLY

9/05/2025

LOW PRESSURE CONDENSATE

LOW PRESSURE STEAM

NONPOTABLE WATER

REFRIGERANT LIQUID

REFRIGERANT SUCTION

SUMP PUMP DISCHARGE

SOFT WATER

VENT PIPE

WASTE BELOW GRADE

WASTE ABOVE GRADE

STORM BELOW GRADE

STORM ABOVE GRADE